
Special Publication SJ97-SP15

WATER SUPPLY NEEDS AND SOURCES ASSESSMENT
ALTERNATIVE WATER SUPPLY STRATEGIES INVESTIGATION

PLANNING LEVEL COST ESTIMATES
DEVELOPMENT OF SURFACE WATER SUPPLY

by

CH2M Hill

St. Johns River Water Management District
Palatka, Florida

1997



Executive Summary

EXECUTIVE SUMMARY
This technical memorandum (TM) is the fourth in a series concerned
with the feasibility of developing selected surface water sources to
help meet municipal water supply needs within the St. Johns River
Water Management District. The first surface water supply TM
addressed data availability and development of the methodology to be
used in the feasibility evaluation. The second TM addressed the
[...]
total reservoir cost. In this analysis, it was assumed that a 3-foot
freeboard would be provided and that 1 foot of unusable or dead
storage would be required. Usable raw water storage depth is then
equal to levee height minus 4 feet.

It was also assumed that new off-line raw water storage reservoirs
would be located in rural areas and that a typical land value of $3,000
per acre is applicable.

Surface Water: Pknning-Level Cost Estimates

16



Off-Line Reservoir Costs

The results of the levee height analysis indicate that a 20-foot levee is
economically attractive under these conditions. This levee height will
provide a 16-foot working depth for raw water storage. The typical
section of the levee used in the off-line storage cost estimates is
illustrated in Figure 4. A maintenance access strip of 20 feet and a
12-foot top width are included. Levee side slopes are 3.5 to 1.

In many cases, interior levees are required in addition to a perimeter
levee. Interior levees can be used for any or all of the following
reasons: to partition the reservoir into storage cells to account for
topographic differences, to provide a minimum flow path to induce
raw water mixing, or to provide physical sedimentation to improve
treatability. Also, because available land parcels are often irregular in
shape, the perimeter levee requirements are often longer than the
theoretical minimum requirements, which are based on enclosing a
square land parcel.

The exact requirements for perimeter and interior levees can only be
evaluated on a site-specific basis. However, some provision should be
made in the preliminary planning-level cost estimates for anticipated
total levee requirements. Seven off-line reservoir sites investigated in
the East Coast Buffer Feasibility Analysis (CH2M HILL 1996d) were
examined to determine an appropriate allowance for these additional
levee requirements. In each case, a minimum levee length based on a
square land parcel was computed and compared with the actual total
levee length (perimeter plus interior) required. For the seven sites, this
ratio ranged from 1.03 to 2.01, and averaged about 1.6. This average
value was used to adjust the levee lengths used in the cost estimates.
For example, if a theoretical minimum levee length of 10,000 feet is
computed for a given reservoir, a total length of 16,000 feet is used to
estimate actual levee requirements and associated costs.

RESERVOIR COSTS AS A FUNCTION OF STORAGE
VOLUME

The typical levee section presented in Figure 4 was used to establish
land requirements and raw water storage volumes for a variety of off-
line storage reservoirs. Construction, land, capital, O&M, and
equivalent annual costs were then computed for each reservoir.
Construction cost components considered include the levees, site
clearing and grubbing, and an emergency spillway. O&M costs
include provisions for annual levee and spillway maintenance. These

Surface Water: Planning-Level Cost Estimates

17



Maximum Pool

Minimum Pool

3' Freeboard

16'Working Storage

NTS

Figure 4. Typical Section of Off-Line Storage Perimeter Levee.

18



Off-Line Reservoir Costs

O&M cost are considered fixed and will not vary with the use of the
reservoir; therefore, variable unit costs for off-line storage reservoirs
are negligible.

Raw water pumping, either into the reservoir or directly to a surface
water treatment plant, is required for all treatment systems; thus, these
costs are included in the treatment system cost estimates. Raw water
pumping costs are not included in the off-line reservoir cost estimates.

Curve fitting was used to establish raw water storage reservoir costs as
a function of storage volume developed. These equations, which are
reported in Table 3, can be used to estimate planning-level costs of off-
line raw water storage reservoirs on the basis of the criteria and
assumptions discussed previously.

RESERVOIR COSTS FOR CANDIDATE WITHDRAWAL
SITES

The cost equations presented in Table 3 define the relationship
between storage volume developed (in MG) and costs incurred.
However, to be most useful when applying the University of Florida
Decision Model, the cost of storage should be expressed as a function
of the finished water production rate in rngd.

This is possible if the raw water storage volume requirements are
related to the treated water production rate. For the purpose of this
preliminary feasibility analysis, raw water storage requirements have
been established as a function of raw water diversion capacity. In turn,
the relationship between raw water diversion capacity and reliable
yield have also been previously established. Therefore, a relationship
between off-line storage cost and treated water production rate can be
established.

For example, consider the St. Johns River near Cocoa. From Table 2 it
can be seen that a reliable yield of 19.9-mgd can be developed with a
river diversion capacity of 25.7 mgd. If the raw water storage reservoir
is sized to provide a 5-day supply, based on river diversion capacity,
an off-line reservoir of 128.5-MG would be required for the 19.9-mgd
water supply system. The capital cost of a 128.5-MG reservoir is
estimated to be $3,922,000 using the capital cost equation presented in
Table 3. Similarly, the equivalent annual cost of the off-line storage
reservoir is computed as $381,400 per year, or about $0.053 per
1,000 gallons of treated water.

Surface Water: Planning-Level Cost Estimates

19



Off-Line Reservoir Costs

Table 3. Cost Equation Coefficients for Off-Line Raw Water Storage Reservoirs as
a Function of Storage Volume

Cost Parameter

Construction ($)

Capital ($)

Operation and Maintenance ($/yr)

Equivalent Annual ($/yr)

Cost = C*(V)x

- • 1 ' . . ::"-.c; : '
216,800

268,800

7,307

27,980

X

0.516

0.552

0.492

0.538

Notes:
All costs are expressed in 1996 dollars.
V is the effective storage volume in million gallons.
The above equation includes the cost of land, perimeter and interior levees, clearing and grubbing, and an
emergency spillway. A 20-foot levee height and 16-foot working depth are assumed.

Surface Water: Planning-Level Cost Estimates

20



Off-Line Reservoir Costs

Similar calculations were made for all facilities defined in Table 2.
These cost estimates were used to establish off-line reservoir costs as a
function of treated water production rate. These equations, reported
in Table 4, are applicable only to the candidate water supply
withdrawal sites considered in this investigation.

Surface Water: Planning-Level Cost Estimates

21



Off-Line Reservoir Costs

Table 4. Cost Equation Coefficients for Off-Line Raw Water Storage Reservoirs
as a Function of Treated Water Production Rate

Cost Parameter

Construction ($)

Capital ($)

Operation and Maintenance ($/yr)

Equivalent Annual ($/yr)

Cost = C * {ADF)X

C

558,700

740,100

18,030

75,100

X

0.525

0.561

0.500

0.547

Notes:
All costs are expressed in 1996 dollars.
ADF is the average daily flow in mgd.
These equations apply only to the candidate withdrawal sites considered in this investigation. They are based
on a storage volume equal to five times the water supply system daily diversion capacity.

Surface Water: Planning-Level Cost Estimates

22



Surface Water Treatment Costs

SURFACE WATER TREATMENT COSTS
Cost equations were developed for each of the five candidate surface
water supply sites. These cost equations include the following
components:

• Raw water diversion structure
• Conventional water treatment plant
• RO membrane treatment plant
• Concentrate disposal
• ASR system
• Land

A schematic of the surface water treatment system is presented in
Figure 5. This figure illustrates the components in the cost equations
for the complete surface water supply treatment and ASR system, as
well as the relationship of the treatment cost equations to the other
major components, including off-line raw water storage and treated
water transport.

Appendixes A through E present the individual cost estimates for each
surface water treatment system considered at each candidate surface
water withdrawal site. Charts illustrating the relationship between the
treated water production rate and estimated costs, as well as the
equations used to represent these relationships, are also included in
the Appendixes.

Items included in the cost estimates and sources used to quantify
construction costs, O&M costs, and land requirements follow.

RAW WATER DIVERSION STRUCTURE
The raw water diversion structure consists of a submerged intake
structure, subaqueous pipeline, pump station, and supporting
pumping and control equipment. The construction costs of each of
these items were estimated on the basis of cost algorithms presented
by Stone and Webster (1990). Land requirements and O&M costs were
taken from Law (1996).

Surface Water: Planning-Level Cost Estimates

23



Sludge
Management

Intake/Pumping
Station

[Qd]

Conventional
WTP [Qwtp]

Off-Line Raw Water
Storage Reservoir

[l/s = 5 * Qd]

RO Treatment
[QRO]

Concentrate
Disposal

Transport or
Distribution System

ASR System
[QASR]

\
Components Included in Surface Water

Treatment Cost Equations

Figure 5. Major Components of Complete Surface Water Supply Storage and Treatment System.

24



Surface Water Treatment Costs

CONVENTIONAL WATER TREATMENT PLANT
The conventional surface water treatment plant consists of coagulation,
flocculation, and sedimentation treatment processes. The construction
costs include all required components, such as rapid mixers,
flocculation basins, sedimentation basins, and filters, and the costs
associated with other integral treatment plant components. Additional
plant components include sludge thickening and dewatering facilities,
finished water transfer pumps, ground storage tankage, disinfection
(ozone), and miscellaneous items such as offices and site development.

All cost data used to develop the conventional surface water treatment
plant costs were taken from the Law cost report (1996), including
criteria for estimating land requirements, O&M costs, and construction
costs.

MEMBRANE TREATMENT
RO membrane treatment costs are included for four of the five
candidate withdrawal sites located on the St. Johns River. These costs
are a function of the maximum raw water total dissolved solids (TDS)
concentration and finished water flow rate. The following RO
treatment components are included in the costs: pretreatment,
consisting of chemical addition and cartridge filtration; membrane
trains; and post-treatment, consisting of degasifiers and chemical
addition.

RO treatment construction costs are based on information presented
by Stone and Webster (1990). Construction cost estimates as a function
of both raw water TDS concentration and product water flow rate
were developed in the Stone and Webster report. This cost
information allowed development of RO treatment cost estimates that
were based on the slightly to moderately brackish characteristics of the
St. Johns River water.

The RO treatment requirements at each of the St. Johns River
candidate withdrawal sites were established in a previous analysis by
CH2M HILL (1996c). This analysis considered observed chloride
concentrations in the river, as well as the relationship between chloride
concentrations and river flow rate. Chloride concentrations are at a
maximum when river flow rates are at a minimum. For this
preliminary planning analysis, it was assumed that raw water TDS
concentrations will be twice as high as chloride concentrations.

Surface Water: Planning-Level Cost Estimates

25



Surface Water Treatment Costs

Although few TDS data are available for the St. Johns River, analysis of
available brackish ground water data indicate that this 2:1 ratio of TDS
to chlorides is a reasonable assumption.

The RO construction costs developed in this TM are based on a
maximum raw water TDS of 2,000 milligrams per liter (mg/L) and an
assumed flux rate of 10 gallons per day per square foot of membrane.
Also, only 25 percent of the total diverted river flow will require
membrane treatment; the majority will require conventional treatment
only. If future detailed planning indicates that the maximum diverted
TDS will be greater than 2,000 mg/L or that more than 25 percent of
the diverted flow will require membrane treatment, the cost equations
in this TM will need to be revised.

Membrane plant O&M costs and land requirements were based on
information presented by Law (1996). The variable portion of the
O&M costs (unit costs) associated with membrane treatment were
applied only to that portion of the total flow (25 percent) receiving
membrane treatment.

CONCENTRATE DISPOSAL
Each of the withdrawal sites that require membrane treatment will also
require membrane concentrate disposal. Deep well injection is
assumed to be the disposal method. While deep wells are the most
universally applicable concentrate disposal method, they are also one
of the most costly. Therefore, if an alternative method should prove
feasible at a site, some cost savings should result.

Deep well construction costs are based on information presented in
Stone and Webster (1990). Deep injection wells will not incur
appreciable O&M costs or unit costs and will not require additional
land.

ASR SYSTEM

The construction costs for ASR systems depend on the number of ASR
wells needed, which in turn depends on the total ASR capacity
required and the ASR capacity of each individual well. The total ASR
capacity needed for each surface water supply system has been
previously established (Table 2). In previous applications, ASR
capacity per well has ranged from about 0.5 mgd per well to more than
5 mgd per well. In this preliminary planning application, an ASR

Surface Water: Planning-Level Cost Estimates

26



Surface Water Treatment Costs

recovery rate of 1.5 rngd per well is used. This value is based on recent
experience with the City of Cocoa ASR wellfield, the only operational
treated water ASR system in the St. Johns River valley.

O&M costs were also estimated on the basis of operational experience
at Cocoa, yielding a unit cost of $6,000 per year per mgd of installed
ASR capacity (Pyne 1995). Land requirements were estimated to be
4 acres per ASR well, which will provide full acquisition of the ASR
wellfield.

LAND
Land requirements were determined for all of the previously discussed
facilities for each of the candidate withdrawal sites. Land costs are
assumed to be $5,000 per acre for parcels less than 50 acres, and $3,000
per acre for parcels greater than 50 acres. These are previously
established unit prices for rural land.

SURFACE WATER TREATMENT COST EQUATIONS
Tables 5 through 9 present the surface water treatment system cost
equations for each of the five candidate withdrawal sites. The Lake
Griffin site includes raw water diversion, conventional surface water
treatment, and ASR. The four St. Johns River sites include raw water
diversion, conventional surface water treatment, and ASR, as well as
membrane treatment and concentrate disposal for a portion of the
diverted river flow.

Total water treatment costs in terms of dollars per 1,000 gallons
produced can be computed by dividing the annual cost by the annual
production rate (Appendixes A through E). The lowest cost site is
Lake Griffin, which has a total production cost ranging from about
$0.93 per 1,000 to $1.04 per 1,000 gallons.

The St. Johns River sites are more expensive, with total estimated
treatment costs ranging from $1.32 per 1,000 gallons to $1.60 per
1,000 gallons.

Surface Water: Planning-Level Cost Estimates

27



Surface Water Treatment Costs

Table 5. Cost Equation Coefficients for Surface Water Treatment at Lake Griffin

Cost Parameter

Construction ($)

Capital ($)

Operation and Maintenance ($/yr)

Equivalent Annual ($/yr)

Cost = C * (ADF)*

C

2,456,000

3,612,000

129,500

415,100

X

0.817

0.815

1.083

0.936

Notes:
All costs are expressed in 1996 dollars.
ADF is the average daily flow in mgd.
The above equations include the cost of a raw water diversion structure, required conventional treatment, and